Table of Contents

LIST OF TABLES ........oiiiiiiiiiiiniiiiienniinitensessesseanessssssssssssssssssssssssssssssssssssssssssssnsssssnss \'/
LIST OF FIGURES ........couuiiiiriiiiiiinniiitienneiinntieneessnieessesssssssssssssssssssssssssssssssssssssssons vii
LIST OF APPENDICES ........uuiiiiiiiiitmiiiiiiitntetennnneiiiinnnteeeensesessiecssseeesssssssssssssssnne vii
COMMON TERMS AND ACRONYMS ....iiiirrriiiiiiinnteneennnniicinseeeeenseesesiiesseeeesesnes iX
EXECUTIVE SUMMARY ....oiiiiuuiiiiiinnniiniiennsostiessessesssassssssssssssssssssssssssssassssssssssssss ES-1
SECTION 1 INTRODUCTION.......cciiiiiirttmmnnniiiiiittieeennnnnniciieeeeeeeessnssssiesssseeesssssnes 1
SECTION 1.1 PROJECT IDENTIFICATION AND PURPOSE ......cccvetrieiiinietrieineeieesieesieitnesieesieseseeneens 1
[...]
The Town of Tisbury's Wastewater Department, under the Department of Public Works, is
responsible for the operation and maintenance of the Tisbury WWTF, located at 155 Highpoint Lane,
and the associated sewage collection system, located mostly in downtown Vineyard Haven and
Beach Road (B1 Sewer District).

The majority of the Town's wastewater systems are on-site (septic) systems regulated by the Board
of Health. This Section describes the town-wide wastewater management systems, and highlights
the performance of each type, centralized treatment, conventional septic systems, I/A onsite
wastewater systems, and enhanced I/A systems.

Tisbury CWMP 45
Phase 1 - Needs Assessment
04/18/2022



Section 4.6.2 Vineyard Haven (B1) Sewer District

The collection system has been expanded on the margins of the system since 2004, and includes the
elementary school and the recently constructed Emergency Services Facility on Spring Street. The
existing sewer system parcels are shown in Figure 19.

Tisbury's municipal sewer system, serving the downtown commercial and harbor front area in the
B1 District, began operation in May 2004. The sewer system was installed to help mitigate the
adverse effects of septic system runoff into Lagoon Pond and Vineyard Haven Harbor. The system’s
capacity is limited, not designed to accommodate long-term growth through expansion of the sewer
service area. Instead, the system primarily accommodates some growth on lots in the service area
that, in 2004, expected to need additional wastewater capacity.

In 2004, 130 properties paid a betterment to be included in the B1 Sewer District. As of October
2021, 121 properties are connected to the sewer system, including 16 connections that did not pay
an initial betterment or other fee designed to recoup capital costs of the system. Therefore, 105
properties that paid a betterment have connected, leaving 25 possible connections from bettered
properties. Some of these properties are parking lots owned by an adjoining property or one of
several adjacent properties owned by a single owner, which will share flow between them. Including
newly proposed developments that have not yet contributed wastewater flows, approximately 20
properties may be connected in the planning period, with a Title 5 flow of approximately 9,000 gpd.

The collection system is comprised of 8-inch and 10-inch PVC gravity sewer and 1.5-inch to 3-inch
low pressure sewer. Details of the gravity and low pressure system are provided in the following 2
tables.

A single lift station conveys the raw wastewater through a 6-inch diameter force main to the WWTF.
The station is located off Water Street near the Police Station and equipped with two submersible
pumps driven by 25 horsepower motors. The pumps are rated for 250 gpm at 140-feet of total head.

Table 19: Gravity Sewer Details

SMH to SMH Diameter | Length
(inches) (feet)

#1 at Pump Station #2 Main Street 12 155

#2 Main Street #3 Main Street 12 160

#3 Main Street #4 Main Street 12 268

#2 Main Street #5 Main Street 12 50

#5 Main Street #6 Main Street 12 148

#6 Main Street #7 Main Street 12 102

#7 Main Street #8 Main Street 12 170

#8 Main Street #8A Main Street 12 25

#3 Main Street #3A Spring Street 12 21

#3A Spring Street #12 Spring Street 8 255
#12 Spring Street #13 Spring Street 8 265

Tisbury CWMP 46

Phase 1 - Needs Assessment
04/18/2022



SMH to SMH Diameter | Length
(inches) (feet)
#5 Main Street #9 Center Street 8 155
#7 Main Street #10 Church Street 8 373
#10 Church Street #11 William Street 8 115
#1A, #1B, #1C at Pump Station Pump Station 8 100
Total 2,207
Table 20: Low Pressure Sewer Details
Beginning Location End Location Diameter | Length
(Street, Structure, etc.) (Street, Structure, etc.) (inches) (feet)
Union Street Main Street 1.5 225
Water Street Water Street 1.5 310
Water Street Main Pump Station 1.5 270
3-inch line (State Road) Main Pump Station 3 400
End of Line at Main St 3-inch line (State Road) 3 298
Terminal Flushing Manhole 3-inch line (State Road) 2 215
Post Office grinder pump State Road 3 290
Easement Turn Lagoon Pond Rd | Post Office GP 3 690
Flushing MH (Lagoon Pond Rd) | Easement Turn Lagoon Pond Rd | 3 635
STA 44+00 (34 Beach Road) Flushing MH (Lagoon Pond Rd) 3 500
STA 38+00 (95 Beach Road) STA 44+00 (34 Beach Road_ 3 600
3x2 Reducer (~STA 32 + 50) STA 38+00 (95 Beach Road_ 3 512
Terminal Flushing Manhole 3x2 Reducer (~STA 32 + 50) 2 950
29 Breakdown Lane WWTF 3 2,785
Marina Extension Lagoon Pond Road 1.5 500
Martha's Vineyard Museum Lagoon Pond Road 1.5 1,000
Total 10,180

Section 4.6.3
(I/1) Program

In 2015, EP completed an assessment of Tisbury's wastewater collection system and interviewed

Wastewater Operations staff to assess the operations and maintenance procedures and
administrative effectiveness of the collection system. The system was evaluated relative to:

Tisbury CWMP
Phase 1 - Needs Assessment
04/18/2022

Collection System Condition and Infiltration and Inflow

47



System Management Operations & Maintenance Administrative Functions

e Organization & Staffing e Gravity System e Rates

e Legal Authority e Low Pressure System e Budgeting

¢ Information Management e Pump Station e Complaint Management
e Training & Safety e Force Main

e Contingency Planning

The assessment created a capital improvement plan that focused on the Main Lift Station, which
lacked a bypass connection and had noticeable concrete deterioration. The Town installed the
bypass connection in 2021, and the Wastewater Department bid repairs to the wet well concrete in
spring 2022 and is the process for contracting for the repair.

The Wastewater Department has performed work to minimize infiltration, which is mostly
groundwater entering the sewer through pipe and manhole defects, and inflow, which is mostly
rainwater and pumped groundwater in the wastewater system. Infiltration and inflow are not
intended to be conveyed and treated by the wastewater system. Inflow from private sources is
illegal.

The Wastewater Department self-performed inspection of the interior of the gravity sewer and
manholes in November 2020. The gravity sewer system is in good condition with no signs of
excessive infiltration or direct inflow in the gravity pipes or manholes. A few manholes on Main
Street are targeted for minor repairs.

Inflow inspections in 2020 and 2021 uncovered sump pump systems connected to the sewer
system. In May 2020, a major sump pump system was discovered to be contributing approximately
20,000 gpd of groundwater to the sewer system. The sump pump flows were a constant presence in
the overall system. The Wastewater Department and the Town Administration secured the removal
of the sump pump system in December 2020.

Another sump pump on Lagoon Pond Road, which drained localized flooding on private property,
was removed in 2020. A third sump pump system was located during a September 2021 SSO event
on Beach Road. This sump pump pumped groundwater and periodic flood waters into the low
pressure system. This system has also been removed. A fourth inflow source in the Beach Road area
was found by camera inspection that detected a broken joint on a building service prior to the
grinder pump chamber, which was repaired in November 2021. The Wastewater Department
continues to investigate the grinder pump systems located in the often-flooded area of Beach Road
and Lagoon Pond Road.

The flow from these sources used pipe volume and treatment capacity that should have been
available for wastewater. The illicit flows were conveyed through the treatment system and
discharged to the effluent disposal fields. Although the groundwater and runoff flows are not
intended to be combined with wastewater, the treatment facility measured the flows and is required
to report the measurements to MassDEP. This gives the illusion that the treatment facility has less
treatment capacity available. Based on the removal of these inflow sources, the Wastewater
Department has recalculated the existing capacity available in the wastewater system.

Tisbury CWMP 48
Phase 1 - Needs Assessment
04/18/2022



Section 4.6.4  Sewer System Regulations

The Attorney General approved Tisbury's sewer by-Law in 2000. The wastewater regulations mostly
date to the construction of the system (i.e., prior to 2004). The rules and regulations have proved to
be deficient in regards to enforcement, management of flows and fees, and construction details. The
Wastewater Department has drafted new rules and regulations to replace the current regulations.
The new rules and regulations are anticipated to be finalized and approved in 2022.

Section 4.6.5  Marine Vessel Pump-Out Requirements

The Town of Tisbury Waterways Regulations set standards for sanitation devices on vessels and
facilities serving vessels in Vineyard Haven Harbor, Lagoon Pond, and Lake Tashmoo. Specifically,
the Waterways Regulations state, “Any business providing services to transient boaters, including
dockage and mooring rental, must provide pump-out services for their customers, effective January
1,2015." Managing the harbor pump-out connections to the sewer system is an important
component of the draft wastewater rules and regulations. The Wastewater Department has
included new pump-out regulations as part of its revisions to the overall regulations.

Section 4.6.6  Wastewater Treatment Facility

The WWTF is a Grade 6 wastewater treatment facility approved for a maximum daily flow of 139,000
gallons per day, pending upgrades that are anticipated to be complete in early 2023. The facility
discharges its treated effluent into two leaching fields, located behind the DPW building at 115
Highpoint Lane and behind the Emergency Services Facility (ESF) on Spring Street.

The WWTF, initially constructed in 2004, contains dual sequencing batch reactor (SBR) treatment
processes with a sludge holding tank, dual tertiary filters upgraded in 2013, and ultra-violet
disinfection. The existing facility was designed and permitted to treat 100,000 gpd of mixed
residential and commercial wastewater and approximately 4,000 gpd of septage (warm weather
limit) for a total treatment capacity of 104,000 gallons per day. Typically, septage deliveries are
infrequent and inconsistent. Currently, the facility does not plan to accept its maximum allotment of
septage.

The specific liquid stream unit processes at the WWTF include:

e Screening and grit removal (headworks complete plant unit)

e Septage receiving system and holding tank

e Pre-SBR equalization (Pre-SBR EQ)

e Activated sludge treatment by sequencing batch reactors (SBRs)

e Post-SBR equalization (Post-SBR EQ)

e Filtration (dual drum filters)

e UV disinfection, with standby chemical (sodium hypochlorite, NaOCl) feed system
e Effluent storage and pumping

e Effluent disposal (leaching/disposal fields)

The solids handling unit processes include:
Tisbury CWMP 49

Phase 1 - Needs Assessment
04/18/2022



e Sludge storage tank mixed by coarse bubble aeration
e Centrifuge dewatering
e Dewatered sludge storage (roll-off container) and hauling

Groundwater Discharge Permit

The facility has a non-industrial groundwater discharge permit (SE 2-732) regulated by MassDEP in
accordance with the provisions of 314 CMR 5.00. In April 2016, MassDEP increased the permit limits
to 200,000 gpd annual average flow (352,000 gpd maximum daily flow) pending MassDEP approval
of WWTF upgrades and an operational wick well disposal system.

The pending Tisbury WWTF discharge permit has the following restrictions:

e Maximum Daily Flow without use of the wick wells 139,000 gpd
o Thisis anincrease from 104,000 gpd pending upgrades to the WWTF that will
increase the biological and hydraulic capacity of the facility

e BOD5 30 mg/I
e TSS 30 mg/I
e Total-N 10 mg/l
e Nitrate-N 10 mg/l
e TDS 1000 mg/I

e Oil&Grease 15 mg/l
e Fecal Coliform 200 colonies/100 ml
e Total Residual Chlorine4 mg/I

The increase in hydraulic capacity of the effluent disposal beds is based on a hydrogeological study
performed by EP in 2019 that showed that the existing disposal fields can accept increased loading
without groundwater mounding or surface breakout. This increase has received preliminary
approval from MassDEP.

Operating History (Flows)

Pending the new discharge permit, the WWTF has been limited to 104,000 gpd. The flow to the
WWTF has been increasing until the 2020 pandemic reduced the overall flow to the WWTF.
However, the 2020 flows included the sump pump discharges described above that increased the
recorded effluent flows by approximately 20,000 gpd.

The removal of the single large sump pump discharge has significantly reduced the capacity
restraints at the WWTF by dropping the maximum day flow by almost 35,000 gpd from the 2018
maximum day flow. As a result, the 2021 peak flows, despite a return of tourism and commercial
activity from the 2020 pandemic year, are less than during the pandemic year. Yearly data in Table
21 show that the frequency of high flows, as measured at the effluent of the WWTF, has dropped to
pre-2017 levels.

Tisbury CWMP 50
Phase 1 - Needs Assessment
04/18/2022



Table 21: WWTF Effluent Flow Data for 2017 through September 2021

Flow Threshold (gpd) 2017 2018 2019 2020 2021
Average Day 51,533 60,606 60,799 52,405 44,860
Maximum Day 97,900 101,380 112,710 | 89,933 78,211
Days with Flow > 104000 0 0 2 0 0
Days with Flow > 100,000 0 3 4 0 0
Days with Flow > 90,000 2 14 18 0 0
Days with Flow > 80000 9 36 50 7 0
Days with Flow > 70000 9 96 97 47 12

12021 average day flow is an estimated average over 12 months based on a nine-month average
from January through September and comparison of previous flows from October through
December.

A direct comparison of historical flows to 2021 flows show a significant reduction of peak daily flows.
The following Figure 20 shows the variation in daily flows for 2019 and 2021. In 2021, flows are less
than pre-pandemic (2019) flows. The average day flow, maximum day flow, and the number of days
with flow of at least 80,000 gpd is less in 2021 than in any of the past 5 years. Despite the record
rainfall in July 2021, the WWTF's effluent flow remained below 2019 levels. A severe storm event on
October 31, 2001 caused flooding on Beach Road and increased flow at the WWTF by approximately
20,000 gpd for two days. The singular event supports the Wastewater Department’s continued
scrutiny of the Beach Road and Lagoon Pond area.

Tisbury, MA WWTF
2019 vs 2021 Daily Flows (gpd)

w— 2019 Daily Flow
—— 2021 Daily Flow

120,000 7

100,000+

B — TN 7 =
| W“MMM 'M WN‘ b “\m

171 4/16 /31 215 31 316 331 4/15 430 5/15 5/30 6/14 6/29 74 7/29 813 8/28 9f12 927 10/12 10/27 1111 11/26 12/11 12/26

Figure 8: Comparison of WWTF Daily Effluent Flows 2019 and 2021 (gpd)

£
8

20,000

Figure 21 “smooths” the daily variation by graphing the 30-day average flow and shows the gap
between the 2019 flows and the 2021 flows. The graph shows a reduction of 30-day flows by at least
10,000 gpd, and a reduction of 22,000 gpd during peak flow periods, with the exception of the
extreme weather event on October 31, 2021.

Tisbury CWMP 51
Phase 1 - Needs Assessment
04/18/2022



Tisbu ry, MA WWTF e 3019 30-Day Average Flow
2019 vs 2021 Flows (gpd)

— 0121 30-Day Average Flow

100,000 -

90,000 -

80,000 +

70,000 +

60,000

50,000 -

40,000 +

30,000

20,000 +

10,000 +

11 116 1/31 2/15 31 316 331 415 4/30 S5/15  5/30 614 /29 714 329 813 B8 912 927 10/12 10/27 1111 11/26 12/11 12/26

Figure 9: Comparison of WWTF 30-Day Average Effluent Flows for 2019 and 2021

Operating History (Loads)

Because of the significant reduction in flows to the WWTF in 2021, resulting from the permanent
elimination of illicit sump pump discharges, the project team is using the 2021 WWTF flow and load
data as a baseline for CWMP planning. If 2022 data are significantly different from 2019 data, the
2020 data will be used for analysis, or a factor will be added to the 2021 data.

Table 22 presents the average of the WWTF's 2021 monthly reporting data and the efficiency of